
2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

 
Technical Memorandum: Wastewater Treatment Residuals Management  

 
1/20/2020 
 
To: Bhavesh Parikh, Cindy Muller, Jordan O'Brien, Joel Cesare - Google 

Paul Dunne, Amanda Wolf, Michael Jacinto, Robert Yin, Andrew Breyer - LendLease 
 
Prepared by: Michael Bustillo-Sakhai, EIT 
Reviewed by: Amelia Luna, PE 
Project: Downtown West  
 
 
TABLE OF CONTENTS 
 
BACKGROUND AND INTRODUCTION 2 

WASTEWATER AND RESIDUAL SOLIDS CHARACTERIZATION 3 
Influent Wastewater Characterization 3 
Residual Solids Characterization 3 

Screening and Grit Removal 3 
Primary Treatment 3 
Secondary Treatment and Tertiary Filtration 4 

Summary of Regulatory Requirements 4 
Sanitary Sewer Discharge 4 
Screenings  and Grit Handling and Disposal 4 
Biosolids Classifications 4 

SOLIDS MANAGEMENT 5 
Residuals Production 5 

Screenings and Grit (Preliminary Solids) 5 
Primary Solids 5 
Secondary Solids 5 

Anaerobic Digestion 7 
Anaerobic Co-Digestion 8 
Alternative 1: Discharge to Public Sanitary Sewer 9 
Alternative 2: Onsite Wastewater Solids Management 9 
Alternative 3: Onsite Wastewater and Food Waste Solids Management 9 
Innovative Technologies 10 

COST COMPARISON 10 
Alternative 1: Discharge to Public Sanitary Sewer 11 
Alternative 2: Onsite Wastewater Solids Management 11 
Alternative 3: Onsite Wastewater and Food Waste Solids Management 11 

SUMMARY AND CONCLUSIONS 11 
 
LIST OF TABLES 

Table 1: Summary of three alternative solids management strategy approaches 
Table 2: Anticipated concentrations and daily loading of wastewater constituents 

 
Wastewater Treatment Residuals Management at Downtown West | January 20, 2020 MEMORANDUM | 1 / 11 



2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

 

 

Table 3.1: Mass of dry solid residuals produced 
Table 3.2: Volume of solid residuals anticipated to be produced 
Table 3.3: Volume and energy of biogas produced daily 
Table 3.4: Volume and energy of biogas produced yearly 

 
LIST OF FIGURES 

Figure 1:Process flow diagram of showing residual management Alternative 1. 
 
 

 
1.0 BACKGROUND AND INTRODUCTION 
The purpose of this memo is to characterize the alternatives for wastewater residuals management as part of Google’s                  
Downtown West Mixed-Use Project (Project) in the Diridon Station area of San José, California and to advance the                  
conversation towards selecting an alternative. Residuals management is a critical consideration of the wastewater              
treatment process. Like many other “waste” products there are costs and regulations associated with disposal and/or                
treatment, as well as interventions that may be implemented for waste minimization and resource recovery. The major                 
considerations for implementation are explored herein. This memo:  
 

● Characterizes the anticipated wastewater residuals  
● Estimates residuals loading 
● Outlines the regulatory framework for residuals management 
● Describes alternative residual treatment trains 
● Estimates resource recovery potential 
● Evaluates costs for each alternative 

 
Three solids management alternatives as summarized in Table 1. The first treatment residual management alternative               
considers sending solids generated to the City of San José for treatment. The second alternative considers anaerobic                 
digestion of wastewater solids to provide cost, energy and nutrient recovery for the Project. The third alternative considers                  
co-digestion of wastewater solids and source-separated food waste for increased production of biogas and biosolids               
which can provide increased resource and cost recovery for the Project. To progress the wastewater treatment planning                 
and design into the next stage, a path forward on incorporating one of the solids management alternatives into the Project                    
must be selected. 
 
Once dewatered and/or treated, wastewater residuals will need to be transported for disposal or beneficial reuse. The                 
environmental impact of hauling dewatered residuals may need to be evaluated for CEQA purposes. Residuals production                
is quantified herein to facilitate estimating the number of truck trips required.  
 
Table 1: Summary of three alternative solids management strategy approaches for the Project. 
 

Alternative Description 

1 Discharge solid residuals to the sanitary sewer; allow for future solids management capacity to be 
appended to the proposed treatment process 

2 Solid residuals from the wastewater treatment process are anaerobically digested to produce biogas and 
Class A biosolids 

3 Solid residuals from wastewater treatment process are co-digested with source separated food waste to 
produce more biogas and Class A biosolids 

 
 

 
Wastewater Treatment Residuals Management at Downtown West | January 20, 2020 MEMORANDUM | 2 / 11 



2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

 

 

2.0 WASTEWATER AND RESIDUAL SOLIDS CHARACTERIZATION 
 

2.1 Influent Wastewater Characterization 
The Project is expected to produce approximately 780,000 gallons of wastewater on an average day and approximately                 
970,000 gallons per day during maximum occupancy. The proposed district water reuse facility (WRF) will receive                
wastewater produced from different program uses across the Project area, including from: residential units, office spaces,                
hotels, and commercial establishments including restaurants and shops. Wastewater produced by each site/parcel can              
differ substantially with respect to solids content and chemical loading. More details on the wastewater flows broken down                  
by program are available in the Water Reuse Basis of Design TM. Constituent loading and influent concentrations to the                   
proposed water reuse facility are summarized in Table 2.  
 
 
Table 2: Anticipated concentrations and daily loading of wastewater constituents for the Project.  
 

Wastewater Constituent 
Average Day Max Day 

Load [lb/d] Concentration [mg/L] Load [lb/d] Concentration [mg/L] 

BOD 3,100 480 4,100 500 

TSS 3,300 510 4,100 510 

Total N 500 76 630 78 
Note: Values represent commingled wastewater collected from all program areas throughout the Project. List of               
acronyms: WW, wastewater; BOD, biochemical oxygen demand; TSS, total suspended solids; N, nitrogen. 
 
2.2 Residual Solids Characterization 
Wastewater arriving at the plant will be processed by the proposed wastewater treatment train. The unit processes that                  
will produce residual solids include: screening and grit removal, primary solids removal and secondary biological               
treatment with tertiary filtration. These residual solids will all require an appropriate management strategy. Below is a brief                  
description of each unit process and the associated residual generation. 
 
2.2.1 Screening and Grit Removal 
Preliminary screening of wastewater is intended to remove large materials from the flow stream that may damage or clog                   
subsequent treatment equipment, and reduce overall treatment reliability. Screens can either be coarse or fine depending                
on the size of material intended for removal. Materials captured by the screens are called screenings and can include                   
rags, plastics, and paper. Screenings are composed of primarily inorganic wastes that are not biodegradable and not                 
beneficial for post processing and resource recovery. As such, screenings are typically washed, compacted and hauled                
off site at regular intervals for disposal in a permitted landfill.  
 
Grit such as sand, gravel, coffee grounds and egg shells are removed to prevent their accumulation in downstream                  
processes such as aeration basins and anaerobic digesters. These materials are typically removed via gravity settling;                
scour air or another abrasion process can be used to more effectively separate grit from other suspended solids. Similar                   
to screenings, grit does not have a resource recovery value and are hauled off site.  
 
2.2.2 Primary Treatment  
Primary solids removal from the influent wastewater is typically achieved by gravitational settling of solids and floating                 
material in large tanks called clarifiers. Primary filtration is an alternative technology for solids removal and requires a                  
smaller footprint as compared to clarifiers. Whereas primary clarification results in a relatively dilute solids stream (1 to 4%                   
solids depending on operations), primary filtration produces a solids “cake” that is not flowable and contains between 15                  
and 25% solids.  
 
Primary solids are high carbon content organic solids that have a high energy recovery potential. Primary treatment can                  
remove from 50% to 80% of suspended solids and 25% to 40% of biochemical oxygen demand (BOD) from influent                   

 
Wastewater Treatment Residuals Management at Downtown West | January 20, 2020 MEMORANDUM | 3 / 11 

https://docs.google.com/document/d/1mxlM-CrLi1tq3a54QwTRL52MIhoh6UBXImL7m0l58U8/edit#heading=h.35m7w3909yl1


2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

 
wastewater. Where higher removal rates of solids and BOD are achieved, the reduced loading can reduce the size of                   
downstream processes and have a beneficial impact on the energy balance of wastewater treatment.  
 
2.2.3 Secondary Treatment and Tertiary Filtration  
Secondary (biological) treatment typically utilizes aerobic microbes to remove chemical, colloidal, and organic substances              
from wastewater. The aerobic microbes produce biomass, called activated sludge, as a result of the treatment process.                 
Because the solids produced at this stage are composed primarily of cell mass, they are different from the raw wastewater                    
solids generated by primary treatment. As a result, secondary solids are less odorous than primary solids but also have                   
less energy recovery potential by weight. 
 
Municipal wastewater treatment plants typically utilize secondary clarifiers to separate these solids. The basis of design                
treatment train as outlined in the Water Reuse Basis of Design TM, includes a membrane bioreactor (MBR). In an MBR                    
process, activated sludge is separated using membranes submerged in the final zone of the bioreactor. Membrane                
separation allows for a higher concentration of activated sludge microorganisms to be grown within the secondary reactor.                 
This higher concentration of biologically active solids inventory and the integration of submerged membranes with the                
secondary reactors reduce the footprint of MBRs compared to conventional activated sludge.  
 
When suspended in an activated sludge bioreactor, these solids are called mixed liquor suspended solids (MLSS). An                 
MBR process will typically operate at a MLSS concentration between 8,000 and 15,000 mg/L; operating values are                 
adjusted by the wastewater operator based on process performance. Some of these solids are returned to the bioreactor                  
as return activated sludge (RAS) to maintain microbial activity while a steady stream is removed from the process as                   
waste activated sludge (WAS). Management of WAS is a primary focus of this memo.  
 
2.3 Summary of Regulatory Requirements 
2.3.1 Sanitary Sewer Discharge 
A permit from the City of San José will be required for the Project to discharge into the sanitary sewer. Under Alternative                      
1, the City may require the acquisition of an industrial wastewater discharge permit for the Project. This permit allows the                    
City to recover some of the capital, operations, and maintenance costs associated with the increased operation of the                  
wastewater treatment plant due to increased loading in the sanitary sewer. Charges associated with the permit are                 
proportional to the volume of discharge, chemical loading, and solids loading. The City of San José does not list any                    
maximum threshold of solids or chemical disposal into the sanitary sewer according to the San José Code of Ordinances                   
Section 15.14, Part 3. Under Alternatives 2 and 3, the City may permit the Project under one of its 63 standard                     
classifications of commercial users due to minimal sewer discharge. Permits can be acquired after contacting the City’s                 
Public Works Development Services staff.   1

 
2.3.2 Screenings  and Grit Handling and Disposal 
Applicable regulations for the handling and disposal of screenings generated from wastewater pretreatment are dictated               
by the City of San José, the Regional Bay Area Air Quality Management District, and the Regional Water Quality Control                    
Board. Screenings and grit collected from the treatment process will contain fecal matter presenting a potential threat to                  
public health. The screenings and grit would need to be managed to not create nuisance odors; wastewater treatment                  
plant odors are subject to the jurisdiction of the Bay Area Air Quality Management District. Handling and disposal would                   2

require screenings and grit to be washed and drained, and the wash water may be recycled to the front of the treatment                      
train. Once washed and dewatered, the screenings and grit will be stored in refuse containers satisfying the City’s                  
requirements, and routinely hauled offsite to a permitted landfill. Refuse containers would have to be odor proof and                  
contained within an area draining to the sanitary sewer in the case of a rain event. These measures are meant to reduce                      3

impacts on the surrounding community.  
 
2.3.3 Biosolids Classifications 
The anaerobic digestion of the treatment solid residuals will produce stabilized biosolids. The classification, handling,               
reuse, and disposal of biosolids fall under the USEPA’s regulations and is promulgated in California by the Regional                  
Water Quality Control Board. The 40 Code of Federal Regulations, Part 503 regulates biosolids and specifically applies to                  

1 https://www.sanjoseca.gov/index.aspx?NID=1649 
2 http://www.sanjoseca.gov/FormCenter/Code-Enforcement-21/Odor-Complaint-Form-315 
3 https://www.sanjoseca.gov/DocumentCenter/Home/View/437 
 
Wastewater Treatment Residuals Management at Downtown West | January 20, 2020 MEMORANDUM | 4 / 11 

https://docs.google.com/document/d/1mxlM-CrLi1tq3a54QwTRL52MIhoh6UBXImL7m0l58U8/edit#heading=h.35m7w3909yl1
https://www.sanjoseca.gov/index.aspx?NID=1649
http://www.sanjoseca.gov/FormCenter/Code-Enforcement-21/Odor-Complaint-Form-315
https://www.sanjoseca.gov/DocumentCenter/Home/View/437


2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

 
land application, surface disposition, pathogen and vector reduction, and incineration. In order to determine how biosolids                
are managed, a threshold for pathogen and vector attraction reduction has to be met. The threshold created by the EPA                    
distinguishes biosolids between Class A and Class B biosolids. Class A biosolids are considered safe for use by the                   